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Conducted Spurious Emissions

BNaIr?d (iﬁf) Ba(rﬁ'\f\'lzi;:lth Arfcn (zsg) Modulation RB Result Verdict
26 15 5 165300 826.5 DFT-s-OFDM BPSK 1@0 see graph -
26 15 5 165300 826.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 5 165300 826.5 DFT-s-OFDM QPSK 1@0 see graph -
26 15 5 165300 826.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 5 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph -
26 15 5 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 5 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph -
26 15 5 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM QPSK 1@0 see graph -
26 15 5 169300 846.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM BPSK 1@0 see graph -
26 15 10 165800 829.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM QPSK 1@0 see graph
26 15 10 165800 829.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 10 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph -
26 15 10 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 10 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph -
26 15 10 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM BPSK 1@0 see graph -
26 15 10 168800 844.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM QPSK 1@0 see graph
26 15 10 168800 844.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM BPSK 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM QPSK 1@0 see graph -
26 15 20 166800 834.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 20 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph -
26 15 20 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 20 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph
26 15 20 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM BPSK 1@0 see graph -
26 15 20 167800 839.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM QPSK 1@0 see graph -
26 15 20 167800 839.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left_High CH

KEYSIGHT Input thlten: 40 68 0: Farst g Type: Power (RMSH 1
Coup ‘ PuglHold 100100 -
RT o Lo Trg: Free Run A

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Ref Lyl Offset 7.50 dB
Ref Lt

Video BW 3.0 MHz' Video BW 3.0 MHZ' Stop 8.490 GHz

‘Sweep 16.0 ms (40001 pts)

Sporton International Inc. (ShenZhen) Page Number 1 A3-16 of A23
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AUCY-V2529



ssomranas. FCC RF Test Report Report No. : FG562603G

Conducted Band Edge

B':Ir?d (iﬁf) Ba?d:'vzi?th Arfcn (';/:Sg) Modulation RB Result Verdict
26 15 5 165300 826.5 OFg;TéSF',SK 1@0 see graph PASS
26 15 5 165300 826.5 OFS,\FAT(‘;F',SK 1@0 see graph PASS
26 15 5 165300 826.5 OFg;TéSF',SK 25@0 see graph PASS
26 15 5 165300 826.5 OFS,\FAT(‘;F',SK 25@0 see graph PASS
26 15 5 169300 846.5 OFg;TéSF',SK 1@24 see graph PASS
26 15 5 169300 846.5 OFgII\:/IT(-QS;SK 1@24 see graph PASS
26 15 5 169300 846.5 OFB;T;,SK 25@0 see graph PASS
26 15 5 169300 846.5 OFB,\FAT(';F',SK 25@0 see graph PASS
26 15 10 165800 829.0 OFB;T;,SK 1@0 see graph PASS
26 15 10 165800 829.0 OFB,\FAT(';F',SK 1@0 see graph PASS
26 15 10 165800 829.0 OFB;T;,SK 50@0 see graph PASS
26 15 10 165800 829.0 OFS,\FATSF',SK 50@0 see graph PASS
26 15 10 168800 844.0 OFB;T'BSI;SK 1@51 see graph PASS
26 15 10 168800 844.0 OFSI\F/IT(-)SI;SK 1@51 see graph PASS
26 15 10 168800 844.0 OFBII\:/ITI-BSF;SK 50@0 see graph PASS
26 15 10 168800 844.0 OFgl'\:/ITéSI;SK 50@0 see graph PASS
26 15 20 166800 834.0 OFB,'\:AT;F',SK 1@0 see graph PASS
26 15 20 166800 834.0 OFgl'\:/ITéSI;SK 1@0 see graph PASS
26 15 20 166800 834.0 OFB,'\:AT;F',SK 100@0 see graph PASS
26 15 20 166800 834.0 OFgl'\:/ITéSI;SK 100@0 see graph PASS
26 15 20 167800 839.0 OFB,'\:AT;F',SK 1@105 see graph PASS
26 15 20 167800 839.0 OFgl'\:/ITéSI;SK 1@105 see graph PASS
26 15 20 167800 839.0 OFB,'\:AT;F',SK 100@0 see graph PASS
26 15 20 167800 839.0 OFS,'\:AT(';F',SK 100@0 see graph PASS
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ssomranas. FCC RF Test Report Report No. : FG562603G

Software Version: 23.06.1602

FR1 N66 (Ant. 13)

Transmitter Conducted Output Power And EIRP, (GT -LC)=1.11dB

NR Band SCS BandWidth Arfcn (Hf'g) Modulation RB P%(\)/\Tgrlzgéeg) (5:;5) E({E;D
66 15 5 342500 17125 DFT-s-OFDM QPSK 12@6 23.98 25.09 0.3228
66 15 5 342500 17125 DFT-s-OFDM QPSK l@1 24.16 25.27 0.3365
66 15 5 342500 17125 DFT-s-OFDM QPSK 1l@23 23.98 25.09 0.3228
66 15 5 342500 17125 DFT-s-OFDM 16 QAM  12@6 23.03 2414  0.2594
66 15 5 342500 17125 DFT-s-OFDM 16 QAM 1@1 23.11 2422 0.2642
66 15 5 342500 17125 DFT-s-OFDM 16 QAM  1@23 23.07 24.18 0.2618
66 15 5 349000 1745 DFT-s-OFDM QPSK 12@6 24.2 25.31 0.3396
66 15 5 349000 1745 DFT-s-OFDM QPSK 1@1 24.34 25.45 0.3508
66 15 5 349000 1745 DFT-s-OFDM QPSK 1@23 24.15 25.26  0.3357
66 15 5 349000 1745 DFT-s-OFDM 16 QAM  12@6 23.24 2435 0.2723
66 15 5 349000 1745 DFT-s-OFDM 16 QAM 1@1 23.3 2441 0.2761
66 15 5 349000 1745 DFT-s-OFDM 16 QAM  1@23 23.3 2441 0.2761
66 15 5 355500 1777.5 DFT-s-OFDM QPSK 12@6 24.13 25.24 0.3342
66 15 5 355500 1777.5 DFT-s-OFDM QPSK 1@1 24.32 2543 0.3491
66 15 5 355500 1777.5 DFT-s-OFDM QPSK 1@23 24.25 25.36 0.3436
66 15 5 355500 1777.5 DFT-s-OFDM 16 QAM  12@6 23.24 2435 0.2723
66 15 5 355500 1777.5 DFT-s-OFDM 16 QAM 1@1 23.24 2435 0.2723
66 15 5 355500 1777.5 DFT-s-OFDM 16 QAM  1@23 23.21 2432 0.2704
66 15 10 343000 1715 DFT-s-OFDM QPSK  25@12 24.06 25.17 0.3289
66 15 10 343000 1715 DFT-s-OFDM QPSK 1@1 24.24 25.35 0.3428
66 15 10 343000 1715 DFT-s-OFDM QPSK 1@50 24.07 25.18 0.3296
66 15 10 343000 1715 DFT-s-OFDM 16 QAM  25@12 23.11 2422 0.2642
66 15 10 343000 1715 DFT-s-OFDM 16 QAM 1@1 23.25 2436 0.2729
66 15 10 343000 1715 DFT-s-OFDM 16 QAM  1@50 23.24 2435 0.2723
66 15 10 349000 1745 DFT-s-OFDM QPSK  25@12 24.21 25.32 0.3404
66 15 10 349000 1745 DFT-s-OFDM QPSK 1@1 24.31 2542  0.3483
66 15 10 349000 1745 DFT-s-OFDM QPSK 1@50 24.17 25.28 0.3373
66 15 10 349000 1745 DFT-s-OFDM 16 QAM  25@12 23.21 24.32 0.2704
66 15 10 349000 1745 DFT-s-OFDM 16 QAM 1@1 23.37 24.48  0.2805
66 15 10 349000 1745 DFT-s-OFDM 16 QAM  1@50 23.36 24.47  0.2799
66 15 10 355000 1775 DFT-s-OFDM QPSK  25@12 24.18 25.29 0.3381
66 15 10 355000 1775 DFT-s-OFDM QPSK 1@1 24.41 25,52  0.3565
66 15 10 355000 1775 DFT-s-OFDM QPSK 1@50 24.12 25.23 0.3334
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NR Band SCS BandWidth Arfcn (EEI?) Modulation RB P%wgrlzgéerg) (Eg{nf) E({E;D
66 15 10 355000 1775 DFT-s-OFDM 16 QAM  25@12 23.23 2434 0.2716
66 15 10 355000 1775 DFT-s-OFDM 16 QAM 1@1 23.42 2453 0.2838
66 15 10 355000 1775 DFT-s-OFDM 16 QAM  1@50 23.31 2442  0.2767
66 15 15 343500 17175 DFT-s-OFDM QPSK  36@18 24.07 25.18 0.3296
66 15 15 343500 17175 DFT-s-OFDM QPSK 1@1 24.2 25.31 0.3396
66 15 15 343500 1717.5 DFT-s-OFDM QPSK 1@77 24 25.11 0.3243
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM  36@18 23.09 24.2 0.2630
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM l@1 23.19 24.3 0.2692
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM  1@77 23.14 2425 0.2661
66 15 15 349000 1745 DFT-s-OFDM QPSK  36@18 24.2 25.31 0.3396
66 15 15 349000 1745 DFT-s-OFDM QPSK l@1 24.35 25.46  0.3516
66 15 15 349000 1745 DFT-s-OFDM QPSK 1@77 2431 25.42  0.3483
66 15 15 349000 1745 DFT-s-OFDM 16 QAM  36@18 23.24 2435 0.2723
66 15 15 349000 1745 DFT-s-OFDM 16 QAM l@1 23.3 2441 0.2761
66 15 15 349000 1745 DFT-s-OFDM 16 QAM  1@77 23.27 2438 0.2742
66 15 15 354500 1772.5 DFT-s-OFDM QPSK  36@18 24.17 25.28 0.3373
66 15 15 354500 1772.5 DFT-s-OFDM QPSK l@1 24.26 25.37 0.3443
66 15 15 354500 1772.5 DFT-s-OFDM QPSK 1@77 24.07 25.18 0.3296
66 15 15 354500 17725 DFT-s-OFDM 16 QAM  36@18 23.2 24.31 0.2698
66 15 15 354500 17725 DFT-s-OFDM 16 QAM 1@1 23.26 2437 0.2735
66 15 15 354500 17725 DFT-s-OFDM 16 QAM  1@77 23.21 24.32 0.2704
66 15 20 344000 1720 DFT-s-OFDM QPSK  50@25 24.02 25.13  0.3258
66 15 20 344000 1720 DFT-s-OFDM QPSK 1@1 24.16 25.27  0.3365
66 15 20 344000 1720 DFT-s-OFDM QPSK  1@104 24.09 25.2 0.3311
66 15 20 344000 1720 DFT-s-OFDM 16 QAM  50@25 23.05 24.16  0.2606
66 15 20 344000 1720 DFT-s-OFDM 16 QAM 1@1 23.2 24.31  0.2698
66 15 20 344000 1720 DFT-s-OFDM 16 QAM  1@104 23.28 24.39 0.2748
66 15 20 349000 1745 DFT-s-OFDM QPSK  50@25 24.25 25.36  0.3436
66 15 20 349000 1745 DFT-s-OFDM QPSK 1@1 24.3 2541  0.3475
66 15 20 349000 1745 DFT-s-OFDM QPSK  1@104 24.14 25.25 0.3350
66 15 20 349000 1745 DFT-s-OFDM 16 QAM  50@25 23.27 24.38 0.2742
66 15 20 349000 1745 DFT-s-OFDM 16 QAM 1@1 23.37 24.48 0.2805
66 15 20 349000 1745 DFT-s-OFDM 16 QAM  1@104 23.33 2444  0.2780
66 15 20 354000 1770 DFT-s-OFDM QPSK  50@25 24.2 25.31 0.3396
66 15 20 354000 1770 DFT-s-OFDM QPSK 1@1 24.2 25.31 0.3396
66 15 20 354000 1770 DFT-s-OFDM QPSK  1@104 24.1 25.21 0.3319
66 15 20 354000 1770 DFT-s-OFDM 16 QAM  50@25 23.26 2437 0.2735
66 15 20 354000 1770 DFT-s-OFDM 16 QAM 1@1 23.29 244 0.2754
66 15 20 354000 1770 DFT-s-OFDM 16 QAM  1@104 23.24 2435 0.2723
Sporton International Inc. (ShenZhen) Page Number 1 A4-2 of A29

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AUCY-V2529



ssomranas. FCC RF Test Report Report No. : FG562603G
NR Band SCS BandWidth Arfcn (EEI?) Modulation RB P%wgrlzgéerg) (Eg{nf) E({E;D
66 15 25 344500 17225 DFT-s-OFDM QPSK 64@32 24 25.11 0.3243
66 15 25 344500 17225 DFT-s-OFDM QPSK 1@1 24.11 25.22 0.3327
66 15 25 344500 17225 DFT-s-OFDM QPSK 1@131 23.94 25.05 0.3199
66 15 25 344500 17225 DFT-s-OFDM 16 QAM  64@32 23.04 24.15 0.2600
66 15 25 344500 17225 DFT-s-OFDM 16 QAM 1@1 23.15 24.26  0.2667
66 15 25 344500 17225 DFT-s-OFDM 16 QAM  1@131 23.08 24.19 0.2624
66 15 25 349000 1745 DFT-s-OFDM QPSK 64@32 24.1 25.21 0.3319
66 15 25 349000 1745 DFT-s-OFDM QPSK l@1 24.28 25.39 0.3459
66 15 25 349000 1745 DFT-s-OFDM QPSK 1@131 24.25 25.36  0.3436
66 15 25 349000 1745 DFT-s-OFDM 16 QAM  64@32 23.06 24.17 0.2612
66 15 25 349000 1745 DFT-s-OFDM 16 QAM l@1 23.22 24.33 0.2710
66 15 25 349000 1745 DFT-s-OFDM 16 QAM  1@131 23.15 24.26  0.2667
66 15 25 353500 1767.5 DFT-s-OFDM QPSK 64@32 24.11 25.22 0.3327
66 15 25 353500 1767.5 DFT-s-OFDM QPSK l@1 24.18 25.29 0.3381
66 15 25 353500 1767.5 DFT-s-OFDM QPSK 1@131 23.97 25.08 0.3221
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM  64@32 23.16 24.27 0.2673
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM l@1 23.25 2436  0.2729
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM 1@131 23.13 24.24  0.2655
66 15 30 345000 1725 DFT-s-OFDM QPSK 80@40 24.07 25.18 0.3296
66 15 30 345000 1725 DFT-s-OFDM QPSK 1@1 24.23 25.34 0.3420
66 15 30 345000 1725 DFT-s-OFDM QPSK 1@158 24.04 25.15 0.3273
66 15 30 345000 1725 DFT-s-OFDM 16 QAM  80@40 23.13 24.24  0.2655
66 15 30 345000 1725 DFT-s-OFDM 16 QAM 1@1 23.28 24.39 0.2748
66 15 30 345000 1725 DFT-s-OFDM 16 QAM  1@158 23.16 24.27 0.2673
66 15 30 349000 1745 DFT-s-OFDM QPSK 80@40 24.09 25.2 0.3311
66 15 30 349000 1745 DFT-s-OFDM QPSK 1@1 24.24 25.35 0.3428
66 15 30 349000 1745 DFT-s-OFDM QPSK 1@158 24.28 25.39 0.3459
66 15 30 349000 1745 DFT-s-OFDM 16 QAM  80@40 23.12 24.23  0.2649
66 15 30 349000 1745 DFT-s-OFDM 16 QAM 1@1 23.26 24.37 0.2735
66 15 30 349000 1745 DFT-s-OFDM 16 QAM  1@158 23.24 2435 0.2723
66 15 30 353000 1765 DFT-s-OFDM QPSK 80@40 24.21 25.32 0.3404
66 15 30 353000 1765 DFT-s-OFDM QPSK 1@1 24.25 25.36 0.3436
66 15 30 353000 1765 DFT-s-OFDM QPSK 1@158 23.99 25.1 0.3236
66 15 30 353000 1765 DFT-s-OFDM 16 QAM  80@40 23.22 2433 0.2710
66 15 30 353000 1765 DFT-s-OFDM 16 QAM 1@1 23.27 24.38 0.2742
66 15 30 353000 1765 DFT-s-OFDM 16 QAM 1@158 23.12 24.23  0.2649
66 15 40 346000 1730 DFT-s-OFDM PI1/2 BPSK 108@54 24.26 25.37 0.3443
66 15 40 346000 1730 DFT-s-OFDM PI1/12 BPSK 1@1 24.13 25.24 0.3342
66 15 40 346000 1730 DFT-s-OFDM P1/2 BPSK 1@214 24.16 25.27 0.3365
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NR Band SCS BandWidth Arfcn ('Jflg) Modulation RB P%?,\?grl(]géerg) (Eg{nf) E({E;D
66 15 40 346000 1730 DFT-s-OFDM QPSK  108@54 24.31 2542  0.3483
66 15 40 346000 1730 DFT-s-OFDM QPSK 1@1 24.42 2553 0.3573
66 15 40 346000 1730 DFT-s-OFDM QPSK  1@214 24.16 25.27  0.3365
66 15 40 346000 1730 DFT-s-OFDM 16 QAM 108@54 23.33 2444  0.2780
66 15 40 346000 1730 DFT-s-OFDM 16 QAM 1@1 23.43 2454  0.2844
66 15 40 346000 1730 DFT-s-OFDM 16 QAM  1@214 23.33 24.44  0.2780
66 15 40 346000 1730 DFT-s-OFDM 64 QAM 108@54 21.84 2295 0.1972
66 15 40 346000 1730 DFT-s-OFDM 64 QAM l@1 21.47 22,58 0.1811
66 15 40 346000 1730 DFT-s-OFDM 64 QAM 1@214 21.47 22,58 0.1811
66 15 40 346000 1730 DFT-s-OFDM 256 QAM 108@54 19.83 20.94 0.1242
66 15 40 346000 1730 DFT-s-OFDM 256 QAM  1@1 19.64 20.75 0.1189
66 15 40 346000 1730 DFT-s-OFDM 256 QAM  1@214 19.58 20.69 0.1172
66 15 40 346000 1730 CP-OFDM QPSK 108@54 22.85 23.96  0.2489
66 15 40 346000 1730 CP-OFDM QPSK l@1 22.89 24 0.2512
66 15 40 346000 1730 CP-OFDM QPSK 1@214 22.92 24.03  0.2529
66 15 40 349000 1745 DFT-s-OFDM PI1/2 BPSK 108@54 24.34 25.45 0.3508
66 15 40 349000 1745 DFT-s-OFDM PI/2 BPSK 1@1 24.23 25.34 0.3420
66 15 40 349000 1745 DFT-s-OFDM P1/2 BPSK 1@214 24.36 25.47 0.3524
66 15 40 349000 1745 DFT-s-OFDM QPSK  108@54 24.35 25.46  0.3516
66 15 40 349000 1745 DFT-s-OFDM QPSK l1@1 24.38 25.49 0.3540
66 15 40 349000 1745 DFT-s-OFDM QPSK  1@214 24.29 254 0.3467
66 15 40 349000 1745 DFT-s-OFDM 16 QAM 108@54 234 2451 0.2825
66 15 40 349000 1745 DFT-s-OFDM 16 QAM 1@1 23.42 2453 0.2838
66 15 40 349000 1745 DFT-s-OFDM 16 QAM  1@214 234 2451 0.2825
66 15 40 349000 1745 DFT-s-OFDM 64 QAM 108@54 21.88 22.99 0.1991
66 15 40 349000 1745 DFT-s-OFDM 64 QAM 1@1 21.52 2263 0.1832
66 15 40 349000 1745 DFT-s-OFDM 64 QAM  1@214 21.54 2265 0.1841
66 15 40 349000 1745 DFT-s-OFDM 256 QAM 108@54 19.9 21.01 0.1262
66 15 40 349000 1745 DFT-s-OFDM 256 QAM  1@1 19.69 20.8 0.1202
66 15 40 349000 1745 DFT-s-OFDM 256 QAM  1@214 19.67 20.78 0.1197
66 15 40 349000 1745 CP-OFDM QPSK 108@54 22.89 24 0.2512
66 15 40 349000 1745 CP-OFDM QPSK 1@1 2291 24.02  0.2523
66 15 40 349000 1745 CP-OFDM QPSK 1@214 22.97 24.08 0.2559
66 15 40 352000 1760 DFT-s-OFDM PI1/2 BPSK 108@54 24.27 25.38 0.3451
66 15 40 352000 1760 DFT-s-OFDM PI1/12 BPSK 1@1 24.12 25.23 0.3334
66 15 40 352000 1760 DFT-s-OFDM P1/2 BPSK 1@214 24.1 25.21 0.3319
66 15 40 352000 1760 DFT-s-OFDM QPSK  108@54 24.34 25.45 0.3508
66 15 40 352000 1760 DFT-s-OFDM QPSK 1@1 24.34 25.45 0.3508
66 15 40 352000 1760 DFT-s-OFDM QPSK  1@214 24.14 25.25 0.3350
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NR Band SCS BandWidth Arfcn ('Jflg) Modulation RB P%?,\?grl(]géerg) (Eg{nf) E({E;D
66 15 40 352000 1760 DFT-s-OFDM 16 QAM 108@54 23.36 2447  0.2799
66 15 40 352000 1760 DFT-s-OFDM 16 QAM 1@1 23.38 2449 0.2812
66 15 40 352000 1760 DFT-s-OFDM 16 QAM  1@214 23.27 24.38 0.2742
66 15 40 352000 1760 DFT-s-OFDM 64 QAM 108@54 21.85 2296 0.1977
66 15 40 352000 1760 DFT-s-OFDM 64 QAM 1@1 21.48 2259 0.1816
66 15 40 352000 1760 DFT-s-OFDM 64 QAM 1@214 21.43 22.54 0.1795
66 15 40 352000 1760 DFT-s-OFDM 256 QAM 108@54 19.87 20.98 0.1253
66 15 40 352000 1760 DFT-s-OFDM 256 QAM  1@1 19.63 20.74 0.1186
66 15 40 352000 1760 DFT-s-OFDM 256 QAM 1@214 19.56 20.67 0.1167
66 15 40 352000 1760 CP-OFDM QPSK 108@54 22.86 23.97 0.2495
66 15 40 352000 1760 CP-OFDM QPSK l@1 22.81 23.92 0.2466
66 15 40 352000 1760 CP-OFDM QPSK 1@214 22.58 23.69 0.2339
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Frequency Stability

NR SCS Bandwidth Freq ] Deviation . .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB (H2) Verdict Environment

66 15 20 349000 1745.0 DFT-s-OFDM 45450 9.2 PASS NV
QPSK

66 15 20 349000 1745.0 DFT-s-OFDM 45450 13.8 PASS LV
QPSK

66 15 20 349000 1745.0 DFT-s-OFDM 45450 11.3 PASS HV
QPSK

66 15 20 349000 1745.0 DFT&;SEDM 100@0 18.6 PASS -30C

66 15 20 349000 1745.0 DFT;,;SEDM 100@0 12.6 PASS -20C

66 15 20 349000 1745.0 DFTéS,;gEDM 100@0 13.2 PASS -10°C

66 15 20 349000 1745.0 DFT-s-OFDM 100@0 17.8 PASS 0°C
QPSK

66 15 20 349000  1745.0 DFTéSF;gEDM 100@0 135 PASS 10C

66 15 20 349000  1745.0 DFT;F;gEDM 100@0 145 PASS 20

66 15 20 349000 1745.0 DFT;F;gEDM 100@0 12.9 PASS 30C

66 15 20 349000 1745.0 DFT;F;gEDM 100@0 7.4 PASS 40°C

66 15 20 349000 1745.0 DFT;P'SEDM 100@0 14.7 PASS 50°C

IMAX(Af)] =18.6 Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(A )] 1710.489481 = 1710 MHz PASS
fH + IMAX(A )] 1778.391619 = 1780 MHz
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Peak to Average Ratio
NR SCS Freq . Result Limit .
Band (kH2) (MHz) Modulation RB (dB) (dB) Verdict
66 15 1745.0 DEJ‘ZS'B%FS?(M 100@0 4.33 13 PASS
66 15 1745.0 D':T;l;gEDM 100@0 5.33 13 PASS

N66(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N66(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (ShenZhen)
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Occupied Bandwidth

Band (ﬁﬁf) Ba?nmzigjth Arfen (';/:Sg) Modulation RB (?wiv;l) 26(d|v|Ei|zB)W
66 15 5 349000 1745.0 CP-OFDM QPSK 25@0 4.4725 4.822
66 15 5 349000 1745.0 CP-OFDM 16 QAM 25@0 4.4706 4.767
66 15 5 349000 1745.0 CP-OFDM 64 QAM 25@0 4.4747 4.751
66 15 5 349000 1745.0 CP-OFDM 256 QAM 25@0 4.4753 4.802
66 15 10 349000 1745.0 CP-OFDM QPSK 52@0 9.2681 9.671
66 15 10 349000 1745.0 CP-OFDM 16 QAM 52@0 9.2778 9.727
66 15 10 349000 1745.0 CP-OFDM 64 QAM 52@0 9.2878 9.685
66 15 10 349000 1745.0 CP-OFDM 256 QAM 52@0 9.2623 9.728
66 15 15 349000 1745.0 CP-OFDM QPSK 79@0 14.051 14.67
66 15 15 349000 1745.0 CP-OFDM 16 QAM 79@0 14.081 14.7
66 15 15 349000 1745.0 CP-OFDM 64 QAM 79@0 14.096 14.68
66 15 15 349000 1745.0 CP-OFDM 256 QAM 79@0 14.094 14.7
66 15 20 349000 1745.0 CP-OFDM QPSK 106@0 18.916 19.69
66 15 20 349000 1745.0 CP-OFDM 16 QAM 106@0 18.925 19.63
66 15 20 349000 1745.0 CP-OFDM 64 QAM 106@0 18.925 19.61
66 15 20 349000 1745.0 CP-OFDM 256 QAM 106@0 18.878 19.69
66 15 25 349000 1745.0 CP-OFDM QPSK 133@0 23.709 24.63
66 15 25 349000 1745.0 CP-OFDM 16 QAM 133@0 23.771 24.68
66 15 25 349000 1745.0 CP-OFDM 64 QAM 133@0 23.732 24.65
66 15 25 349000 1745.0 CP-OFDM 256 QAM 133@0 23.728 24.66
66 15 30 349000 1745.0 CP-OFDM QPSK 160@0 28.6 29.58
66 15 30 349000 1745.0 CP-OFDM 16 QAM 160@0 28.52 29.54
66 15 30 349000 1745.0 CP-OFDM 64 QAM 160@0 28.533 29.69
66 15 30 349000 1745.0 CP-OFDM 256 QAM 160@0 28.485 29.7
66 15 40 349000 1745.0 CP-OFDM QPSK 216@0 38.491 39.87
66 15 40 349000 1745.0 CP-OFDM 16 QAM 216@0 38.524 39.8
66 15 40 349000 1745.0 CP-OFDM 64 QAM 216@0 38.477 39.9
66 15 40 349000 1745.0 CP-OFDM 256 QAM 216@0 38.612 39.91
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N66(5M)_CP- N66(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢

[Center 1.745000 GHz #Video BW 150,00 kz* Span 10 MHz| [Center 1.745000 GHz d Span 10 MHz|
#Res BIW 51.000 kiz Sweep 4,60 ms (1001 pis)| #Res BIW 51.000 kiz Swaep 4.50 ms (1001 pis)|

N66(5M)_CP-OFDM_64 N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢ it C s 0 Adten: 40 ¢
Gale: OF k1 C

ideo BW 150,00 kHz" Span 10 MHz| ideo B 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pis) Sweep 480 ms (1001 pis)

Oocupied Bandwidih

Total Pover Total Pover
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N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢

Center 174500 GHz ) #Video BW 300.00 kHz* ) Span 20 Mkz| Center 174500 GHz ) #Video BW 300.00 kz* ) Span 20 Mkz|
#Res BIW 100.00 kiz Sweep 2.53 ms (1001 pis)| #Res BIW 100.00 kiz Swaep 2.53 ms (100 pis)|

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢ it C s 0 Adten: 40 ¢
Gale: OF k1 C

Center 174500 Gz Video BW 300,00 kHz" Span 20 WHz| ideo B 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis) Sweep 253 ms (1001 pis)

Oocupied Bandwidih
Total Pawer Total Pawer
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N66(15M)_CP- N66(15M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 470,00 kz* Span 30 Mkz| Center 174500 GHz : d : Span 30 Mkz|
#Res BIW 150.00 kiz Sweep 1,67 ms (100 pis)| #Res BIW 150.00 kiz Sweep 167 ms (1001 pis)|

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢ it C s 0 Adten: 40 ¢
Gale: OF k1 C

Center 174500 Gz ideo BW 470,00 kHz" £ ideo B 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 pis) Sweep 167 ms (1001 pis)

Oocupied Bandwidih
Total Pawer 8 Wz Total Pawer
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 620,00 kz* Span 40 Mkz| Center 174500 GHz d Span 40 Mkz|
[#Res BIW 200.00 kHz iwee ms (1001 pis) #Res BIW 200.00 kiz

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢ it C s 0 Adten: 40 ¢
Gale: OF k1 C

ideo BW 620,00 kHz" Span 40 MHz| ideo B 620.00 kHz"
Sweep 1.27 ms (1001 pis)

Oocupied Bandwidih
Total Pawer Total Pawer
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N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢

Center 174500 GHz ) #Video BW 810,00 kz* Span 50 MHz| Center 174500 GHz : d . Span 50 MHz|
#Res BIW 300.00 kiz Sweep 1.00ms (100 pis)| #Res BIW 300.00 kiz Swaep 1.00 ms (100 pis)|

N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢ it C s 0 Adten: 40 ¢
Gale: OF k1 C

Center 174500 Gz ideo BW 910,00 kHz' Span 50 MHz| Center 174500 Gz ideo B 910.00 kHz" Span 50 MHz|
Sweep 1.00ms (1001 pis) [#Res BW 300,00 kHz Sweep 1,00 ms (1001 pis)
L L

Oocupied Bandwidih
Total Pawer Total Pawer
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N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢

Center 174500 GHz : #Video BW 810,00 kz* . Span 60 MHz| Center 174500 GHz : d . Span 60 MHz|
#Res BIW 300.00 kiz Sweep 1.00ms (100 pis)| #Res BIW 300.00 kiz Swaep 1.00 ms (1001 pis)|

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢ it C s 0 Adten: 40 ¢
Gale: OF k1 C

ideo BW 910,00 kHz' Span 60 MHz| Center 174500 Gz ideo B 910.00 kHz" Span 60 MHz|
Sweep 1.00ms (1001 pis) [#Res BW 300,00 kHz Sweep 1,00 ms (1001 pis)

Oocupied Bandwidih
Total Pawer 8 Total Pawer
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N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢

Center 174500 GHz #Video BW 1.3000 MHz' Span B0 Mkz| Center 174500 GHz #Video BW 1.3000 MHz' Span B0 MhHz|
#Res BIW 430.00 kiz Sweep 1.00ms (100 pis)| #Res BIW 430.00 kiz Sweep 1,00 ms (100 pis)|

Total Pavier

N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Adten: 40 ¢ it C s 0 Adten: 40 ¢
Gale: OF k1 C

#¥ideo BW 1.3000 MHz" Span B0 MHz| #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00ms (1001 pis) Sweep 1,00 ms (1001 pis)

Oocupied Bandwidih

Total Pover Total Pover
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Conducted Spurious Emissions

BNaIr?d (iﬁf) Ba(n'\ﬁ;vzigith Arfen (zsg) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 355500 1777.5 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph b
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph b
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph .
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph .
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph .
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph .
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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N66(5M) DFT-s- N66(5M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge_1RB_Left_ Low_CH

g Type: Power (WS e 406D i Tips. Prer (RMS1
Auglokd 100700 = C Co Auglokd 100700
Froq k- Int 5) Tg: Free Run o

Tg: Free Run

Offset 8,00 dB
Ref Level 30.00 dBm

Start 30 MHz Video BV 3.0 MHz' Stop 17.800 GHz] Start 30 MHz Video BW 3.0 MHz' Stop 17.800 GHz]
s B 1.0 M ‘Swesp 12.0 ms (40001 pts) #Res B 1.0 MHE

‘Sweep 2.0 ms (40001 pts)

Function Widih

N66(5M) DFT-s- N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH

NPz E00 A 0@ P i Tips. Prer (RMS1 e 406D i Tips. Prer (RMS1
Cont Auglokd 100700 Co Auglokd 100700
[ Tg: Free Run o ” ! Tg: Free Run o

Sig Track O h

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Video BW 3.0 MKz’ Stop 17.800 GHz)
s (40001 pts)

Video BW 3.0 MHz' op 17.800 G
32.0 ms (40001 pts)

Function Function Widih Function Function Widih
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